



Test Quality Approved
TEST REPORT
Tests Conducted (As Requested By The Client)

1. Impact Resistance Of Toe Caps (D)

Sample	Size	Left	Right
-	8		
	10		

Remark: # - In Addition, The Material Is Expanded UP

2. Compression Resistance Of Toe Cap

Sample	Size	Left	Right
-	8		
	10		

Remark: # - In Addition, The Material Is Expanded UP

This report is made solely on the basis of test and observation for the particular sample of work the Client or request of the report and only when provided a specimen of all work to be tested in all respects in all these tests and conditions. We accept no responsibility for any work arising out of or in connection with this report.

Test Report
Test Conducted (As Requested By The Client)



Client: CONSTRUCTION AND SHOPS AND SERVICES CO., LTD.
ROOM 4002, 40/F, 1901 INTERNATIONAL AVENUE, HONGKONG KOWLOON ROAD, HONGKONG, CHINA
Ref: 1613 (FORM 120)



Sample Description: (1) (1) pieces of submitted sample used to be subjected to mechanical tests
Location: HK 12000 2018
Ref No: 1613(1)
Date Received/Date Test Started: Mar 06, 2018
Date Test Information Confirmed: /
Test Method: Standard

Test Method: Please Refer To Attached Page(s)

Please see there any quality of the report, you may contact if [any problem](#) [contact us](#)

Authorised By:
For Intertek Testing Services (Shenzhen) Ltd
Guangzhou Branch

Company Seal
Intertek Testing Services (Shenzhen) Ltd



Page 1 of 1



1013(1)(1)

This report is made solely on the basis of test and observation for the particular sample of work the Client or request of the report and only when provided a specimen of all work to be tested in all respects in all these tests and conditions. We accept no responsibility for any work arising out of or in connection with this report.

Page 1 of 1



1013(1)(1)

This report is made solely on the basis of test and observation for the particular sample of work the Client or request of the report and only when provided a specimen of all work to be tested in all respects in all these tests and conditions. We accept no responsibility for any work arising out of or in connection with this report.

Page 1 of 1



1013(1)(1)

This report is made solely on the basis of test and observation for the particular sample of work the Client or request of the report and only when provided a specimen of all work to be tested in all respects in all these tests and conditions. We accept no responsibility for any work arising out of or in connection with this report.

Page 1 of 1